



检验检测报告

TEST REPORT

No.: MC228-240181*

样品名称 Sample Name	浴室柜 Essential Vanity
型号规格 Model Specification	35981T
委托单位 Applicant	科勒（中国）投资有限公司 KOHLER CHINA INVESTMENT CO., LTD
检验类别 Test Type	普通送样 Common Sample



上海建科检验有限公司
Shanghai Jianke Technical Assessment of Construction Co., Ltd.

上海建科检验有限公司
Shanghai Jianke Technical Assessment of Construction Co.,Ltd.
检验检测报告
TEST REPORT

检验类别: 普通送样
Test Type: Common Sample
委托编号: MC22-240400
Contract No.

报告编号: MC228-240181*
Report No.
第1页共2页
Page 1 of 2

委托单位 Applicant	科勒(中国)投资有限公司 KOHLER CHINA INVESTMENT CO., LTD	联系方式 Contact Information	021-26096207
单位地址 Address	上海宝山区丰翔路1955号 No. 1955 Fengxiang Road, Baoshan District, Shanghai	委托日期 Contract Date	2024-05-08
样品名称 Sample Name	浴室柜 Essential Vanity	样品编号 Sample No.	MC22-240400-01
生产单位 Manufacturer	科勒(中国)投资有限公司 KOHLER CHINA INVESTMENT CO., LTD	生产日期 Manufacture Date	2024.4
型号规格 Model Specification	35981T	批号 Batch number	--
样品数量 Quantity	1件 1pieces	代表数量 Batch Quantity	--
商 标 Trade	科勒Kohler	到样日期 Received Date	2024-05-08
样品状态 Sample Status	外观无异常 No abnormal appearance		
判定依据 Judgement Reference	-- --		
检验日期 Test Date	2024-05-13~2024-05-20	签发日期 Date Of Issue	2024-08-16
检验地点 Test Address	上海市申富路568号 No.568 Shen Fu Road,Shanghai		
检验结论 Test Conclusion	该样品本次检验结果见检验结果汇总页。 The detailed result of the test please refer to the summary sheet. 检验机构(盖章) Organization (Stamp)		
备 注 Remarks	--		

批准: 张治宇 审核: 杨旭 编制: 伏家君
Approved by Checked by Compiled by

上海建科检验有限公司

Shanghai Jianke Technical Assessment of Construction Co.,Ltd.

检验检测报告

TEST REPORT

检验类别: 普通送样
Test Type: Common Sample

委托编号: MC22-240400
Contract No.

报告编号: MC228-240181*
Report No.

第2页共2页
Page 2 of 2

检测结果汇总 Test Results Summary					
序号 No.	检测项目 Test Item(s)	标准值 Requirement of Standard	检测结果 Test Result	检测方法 Test Method	单项判定 Judgement
1	层板及底板静荷载测试	—	试验后层板无破损, 层板中间最大变形量为0mm。 After the test, the laminate is not damaged, and the maximum deformation in the middle of the laminate is 0mm.	试验方法由委托方提供, 详见说明1	—
说 明 Declaration		1、根据委托方要求, 将浴室柜安装在模拟墙上, 在层板及底板上均布加载73.2kg/m ² 的载荷, 168h后观察层板有无破损, 并记录层板中间最大变形量 (要求≤6.4mm)。 According to the client's requirements, the bathroom cabinet will be installed on a simulated wall, and a load of 73.2 kg/m ² will be evenly applied to the shelves and bottom plate. After 168 hours, observe whether the shelves have any damage, and record the maximum deformation in the middle of the shelf (requiring ≤ 6.4mm). 2、委托方说明: 35551T-MLR、35551T-MSD、35974T-MLR、35974T-MSD、35980T-MLR、35980T-MSD、35981T-MLW、35981T-MPR、35982T-MLW、35982T-MPR、36457T-MLW、36457T-MPR、36478T-MLW、36478T-MPR、36479T-MLW、36479T-MPR、36484T-MLW和36484T-MPR型号产品为同种材料、同种工艺制造, 仅外形尺寸、颜色上有不同。以上信息由委托方提供, 本机构不负责内容的真实性证实。 Client description: The type products of 35551T-MLR、35551T-MSD、35974T-MLR、35974T-MSD、35980T-MLR、35980T-MSD、35981T-MLW、35981T-MPR、35982T-MLW、35982T-MPR、36457T-MLW、36457T-MPR、36478T-MLW、36478T-MPR、36479T-MLW、36479T-MPR、36484T-MLW and 36484T-MPR are for the same materials, the same technology, only the size, color is different. The above information is provided by the entrusting party, and the organization is not responsible for verifying the authenticity of the content. 3、本报告仅作为委托方内部使用, 不具有对社会的证明作用。 This report is only for the principal internal use, does not have testification effect on society. 4、本报告代替原报告MC228-240181。 This report replaces the original report MC228-240181.			

(本报告内容结束)
(End of Report)

联系方式: 上海市申富路568号 (邮编: 201108) 021-54428584 / 54425584

JO/BG 8-226-2022

Contacts: No.568 Shenfu Road, Shanghai (Zip:201108) 021-54428584/54425584

声 明: 1、以上结果委托单位如有异议, 请在报告收到之日起十五日内提出。

Statement: If Applicant has any question about the testing result above, please inform us within 15 days after receiving the report.

2、报告未经本机构同意, 不得部分复制本报告。

This report shall not be partially copied without our permission.

3、本机构不负责委托方所提供样品相关信息及企业信息真实性的证实。

This report is not responsible for the confirmation of sample information and enterprise information provided by the applicant.

4、送样检验结果仅对来样负责。

Unless otherwise stated, the results shown in this report refer only to the sample(s) tested.

5、本报告以中文为准。

Only the Chinese version report is the official version.